MAKITA SERVICE INFORMATION

19.06.2020 r.

Model No.DCU180 BATTERY POWERED WHEELBARROW

117

https://msi.makita.co.jp/MsiWW/MsiWW/swi/print.html



19.06.2020 r. MAKITA SERVICE INFORMATION

Model No.DCU180 BATTERY POWERED WHEELBARROW

https://msi.makita.co.jp/MsiWW/MsiWW/swi/print.ntml 217



19.06.2020 r. MAKITA SERVICE INFORMATION

Model No.DCU180 BATTERY POWERED WHEELBARROW

https://msi.makita.co.jp/MsiWW/MsiWW/swi/print.ntml 3/7



19.06.2020 1.

Model No.DCU180 BATTERY POWERED WHEELBARROW

MAKITA SERVICE INFORMATION

ApTuUuKyn HOHMaep OnncaHwue CmasHalKonnmuecTBOo|New/Old|[lMponaxballlokynkal3abenexka
yacTTa
001 161640-0  |HANDLE COMPLETE 2
002 161648-4  |BRAKE ASSEMBLY 1
D10 INC. 90
BAHT
003 2661309 |CAMOHABWBEH 5
C BPBL3KA PT 3x16
004 183H15-1  |SWITCH BOX SET 1 *
c10 813J54-6 | CAUTION LABEL 1 *
D10 INC. 10 *
0041 183H15-1 | SWITCH BOX SET < 1
c10 813J54-6 | CAUTION LABEL 1
D10 INC. 10
005 457633-6 | SWITGH LEVER 1
006 920225-9 | HiSFBOLT MEX16 WITH 5 .
0061 265A97-4 | IS HBOLT M5X16 WITH < 5
007 346249-1 | PIPE GLAMP 28 2
008 2335405 EBEZQS MHA 11 1
009 144521-3 | SO CHPLATE 1
c10 812578-3 | SWITGH LABEL 1
010 183H15-1  |SWITCH BOX SET 1 *
c10 813J54-6 | CAUTION LABEL 1 *
D10 INC. 4 *
0101 183H15-1  |SWITCH BOX SET < 1
c10 813J54-6 | CAUTION LABEL 1
D10 INC. 4
011 650781-2 | SWITCH C3JW-6B-P 1
012 251595-8  |HEX.BOLT M8X20 2
013 687410-4  |BAND 2
014 942201-3 &K%’E(K'QHA 2
015 126589-1 | FRAME ASSEMBLY 1 *
D10 INC. 79-89,91-99 *
015-1 126905-7 | FRAME ASSEMBLY S 1
D10 INC. 79-89,91-99 *
DIt INC. 79-85,88,89,91,04-99
016 253852-0 BHHOCKA'-”AMEA 2
017 5990954 Egl\l_\I{ER SUPPLY GORD .
018 812579-1 | MAKITA LOGO LABEL 1
019 126893-8  |REAR TIRE R ASSEMBLY 1 *
c10 161639-5  |JOINT 1 *
c20 161868-0 | TIRE 260 WITH STOPPER 1 *
BONT
C30 921467-8 I HECTOTPAMEH 1 *
M8x45
KOHTPATANKA
Cc40 252105-4 WECTOITPAMHA 1 *
M8-13
019-1 127092-5 @Eﬁﬁ-g'lﬁ{gl:f\F’SESRFMBLY o 1
c10 161836-3 | JOINT 1
c20 161868-0 | TIRE 260 WITH STOPPER 1
GONT
C30 921467-8 WECTOIrPAMEH 1
M8x45
KOHTPATANMKA
Cc40 252105-4 WECTOITPAMHA 1
M8-13
020 347278-7 | GUARD R 1
021 422151-3 | PACKING 1
EONT
022 266240-2 |LUECTOTPAMEH 2 *
M10x25
023 941251-5 H)HOCKA'—”A';‘EA 2 *
024 126837-8 | REAR TIRE L ASSEMBLY 1 *
c10 161663-8  |JOINT L 1 *

Please order the parts with part humber.

https://msi.makita.co.jp/MsiWW/MsiWW/swi/print.ntml

Print Date 19/6/2020

417



19.06.2020 1.

Model No.DCU180 BATTERY POWERED WHEELBARROW

MAKITA SERVICE INFORMATION

ApTuUuKyn HOHMaep OnncaHwue CmasHalKonnmuecTBOo|New/Old|[lMponaxballlokynkal3abenexka
yacTTa
€20 161868-0 | TIRE 260 WITH STOPPER 1 *
BONT
C30 921467-8 IHECTOITPAMEH 1 *
M8x45 )
KOHTPAT AVMKA
C40 252105-4 IHECTOITPAMHA 1 *
M8-13
024-1 127092-5 ®E$§£I$S§F§55MBLY 0 1
c10 161836-3 | JOINT 1
€20 161868-0 | TIRE 260 WITH STOPPER 1
BONT
©30 921467-8 |LUECTOT PAMEH 1
M8x45 )
KOHTPAT AMKA
c40 252105-4 |IUECTOTPAMHA 1
M8—13
025 920225-9 | HSFBOLT MEXT6 WITH o .
0251 265A97-4 | LS HBOLT MGXT6 WITH p 8
026 347238-9  |CLAMP A 2
027 347239-7 |CLAMP B 2
028 347394-5  |PLATE 2 *
029 687849-1  |BAND 5
030 319594-7 | LIGHT CASE 2
031 213656-2 |y PP STHATETEH 2
032 457636-0  |REFLECTOR 2
033 457634-4  |LENS 2
034 2136041 %EﬂgﬂEHEOE”EH 2
035 457635-2 | COVER 2
036 422166-0  |PACKING 1
037 620685-2  |LED CIRCUIT 2
038 687123-7 ﬁkg’gﬁx HA 3
BUHT
039 266034-5 CAMOHABMWBEH 6
CT 4x16
040 319595-5  |LIGHT CASE COVER 2
BUHT
041 266034-5 |CAMOHABWBEH 8
CT 4x16
042 347279-5 | GUARD L 1
043 922928-5 | (iSFBOLT MEXT8 WITH \ N
0431 265A98-5 | IS HBOLT M6XT8 WITH y )
044 161641-g | BRAKE CALIPER 1
045 347208-8 | BRAKE DISC 1
046 161638-7 | SNAP IN VALVE 1
047 126590-6  |WHEEL 1 *
c10 BF00000002 |HEX. NUT M16 2 *
€20 BF00000003 | FLAT WASHER 2 *
€30 BF00000001 [HEX. SOCKET BUTTON 6 *
0471 126590-6 | WHEEL S *
c10 BF00000002 |HEX. NUT M16 2 *
€20 BF00000003 |FLAT WASHER 2 *
€30 BF00000001 EE{fSﬁé’{SET BUTTON 6 *
047-2 126904-9  |WHEEL s 1
c10 BF00000002 |HEX. NUT M16 2
c20 BFO0000003 | FLAT WASHER 2
€30 BF00000001 E(E){-Tsﬁgx"sﬁ BUTTON 6
048 126734-8 | FRONT TIRE ASSEMBLY 1 *
D10 INC. 46.47 52 ¥
0481 127081-0 | FRONT TIRE ASSEMBLY s 1
D10 ING. 46,47 52
049 941102-2 EHOCKAL”AV‘EA 6 *

Please order the parts with part humber.

https://msi.makita.co.jp/MsiWW/MsiWW/swi/print.ntml

Print Date 19/6/2020

57



19.06.2020 1.

Model No.DCU180 BATTERY POWERED WHEELBARROW

MAKITA SERVICE INFORMATION

ApTuUuKyn HOHMaep OnncaHwue CmasHalKonnmuecTBOo|New/Old|[lMponaxballlokynkal3abenexka
yacTTa
050 232247-0 | CONED DISC SPRING 16 2 *
0501 232605-0 | CONED DISC SPRING 16 < 2
051 253377-4 | FLAT WASHER 17 2 *
0511 253470-4 | FLAT WASHER 17 < 2
052 422159-7 | FRONT TIRE 430 1
053 457625-5  |LEVER 25 1
054 213005-3 |O RING 5 1
055 213078-6 |O-NPBHCTEH 10 1
056 816M70-5 |INDIGATION LABEL 1
057 816N32-9 | CAUTION LABEL 1
058 632K49-4 | LEAD UNIT 1
059 6990962 | OVIER SUPPLY GORD :
c10 682576-5 | GROMMET 1
c20 688162-0 | LINE FILTER 2
060 853584-9 | DCU180 NAME PLATE 1
BUHT
061 266130-9 CAMOHABWBEH 2
C'BPBL3KA PT 316
062 457629-7 | TERMINAL HOLDER 1
063 232267-4 | LEAF SPRING 2
064 620675-5 | CONTROLLER 1
065 135934-9  |BATTERY BOX ASSY 1
D10 INC. 53-55
066 643874-2 | TERMINAL 2
067 144519-0 | CENTER CASE COMPLETE 1
c10 263005-3 |ILM®T T YMEH 6 4
BUHT
068 266130-9 CAMOHABMWBEH 5
C BPb3 KA PT 3x16
069 632K50-9 | LEAD UNIT 1
070 144520-5 (S)L(’)E,‘w gl?E"frTERO'-LER 1
071 620684-4  |BUZZER CIRCUIT 1
072 457630-2 | COVER 1
073 651534-2 | SWITCH 1934.31128 1
074 sa7123-7 | BEKAYL HA 3
BAAT
075 266326-2 CAMOHABWBEH 6
4x18
076 457628-9 | FRONT COVER 1
BUHT
077 266130-9 CAMOHABUWBEH 8
C BPB3 KA PT 3x16
078 920218-5 |SHBOLT MEXT4 WITH . .
0781 265A96-5 | (LSTBOLT MEXT4 WITH < .
079 TR00000069 u%))%ffCKET YFAD BALT 2
080 sazior-7 | IR IHKAHHA 2
081 941101-4 EHOCKA'—”AMEA 2
082 TR00000067 |LOCK LEVER 1
083 TR00000068 |HEX.BOLT M5X16 4
084 942101-7 &K%E(QEHA 4
085 9411014 QHOCKA'—”AV‘BA 4
086 251594-0 a‘;gh"ﬁDER HEX. BOLT 2
087 251595-8  |HEX.BOLT M8X20 2
088 941101-4 Q”OCKA'—”AP‘EA 4
089 942101-7 &E%”g%;‘HA 4
090 144700-3 | BRAKE CABLE 1
FTAMKA
091 931202-6 Ih.IAJSECTOI'PAMHA 4

Please order the parts with part humber.

https://msi.makita.co.jp/MsiWW/MsiWW/swi/print.ntml

Print Date 19/6/2020

6/7



19.06.2020 1.

Model No.DCU180 BATTERY POWERED WHEELBARROW

MAKITA SERVICE INFORMATION

ApTuUuKyn HOHMaep OnncaHwue CmasHalKonnmuecTBOo|New/Old|[lMponaxballlokynkal3abenexka
YyacTTa
BONT
092 921467-8 IWECTOCPAMEH 2
M8x45
KOHTPATAWNKA
093 252105-4 WHWECTOMPAMHA 2
M8-13
094 TRO0000070 |HEX.BOLT M16X50 2
095 TR00000073 |FLAT WASHER 17 2
096 326968-5 SLEEVE 17 2
097 TR00000073 |FLAT WASHER 17 2
098 TR00000072 |SPRING 16 2
099 TR0O0000071 |HEX.NUT M16-24 2
100 941102-2 EHOCKALUAHEA S 6
101 2533774 FLAT WASHER 17 S 1
AO1 144675-6 FOOT COMPLETE 2
A02 455588-9 WIRE CLAMP 2
A03 643890-4 KEY 1
A04 781006-4 KJTHOY 13 2
EO1 688162-0 LINE FILTER 2
E02 688163-8 LINE FILTER 1

Please order the parts with part number.

https://msi.makita.co.jp/MsiWW/MsiWW/swi/print.ntml

Print Date 19/6/2020

77



